

Test Report

Report No.: SZT09070913652

Page 1 of 4

Applicant : WULIAN FENGYU CRAFTS & TOYS CO., LTD
Address : CHAOHE TOWN, WULIAN COUNTY, SHANGDONG, CHINA, 232603

Report on the submitted sample said to be:

Sample Name : 10" FROG, 6" SITTING DUCK
Country of Origin : China
Exported to : U.S.A
Client Specified Age Grading : 3+
Labelled Age Grading : For ages 3 and up
Age Group Applied in Testing : All ages
Sample Received Date : Jul.09, 2009
Sample Tested Date : Jul.09, 2009 to Jul.14, 2009

TEST REQUEST

CONCLUSION

1)US Consumer Products Safety Improvement Act 2008 (CPSIA)

- Lead in substrate materials of children's product

PASS

2) Title 16, Code of Federal Regulations, Chapter II – Consumer Products Safety Commission of U.S.A.

- Part 1501: Small parts

PASS

Test Results: Please refer to next page(s)

Inspected by: Maggie

Engineer

Approved by: Victor wang

Victor wang
Lab Manager

Approved date: 2009-07-14



Building C, Hongwei Industrial Zone, Baoan 70 District, Shenzhen

Test Report

Report No.: SZT09070913652

Page 2 of 4

1) US CONSUMER PRODUCTS SAFETY IMPROVEMENT ACT 2008 (CPSIA)

▼ LEAD IN SUBSTRATE MATERIALS OF CHILDREN'S PRODUCT

As Specified in Consumer Products Safety Improvement Act 2008 (CPSIA), Acid Digestion Method was Used and Total Lead Content was Determined by Inductively Coupled Plasma Optical Emission Spectrometer (ICP-OES).

Element	Result (ppm)							Limit #1 (ppm)
	(1)	(2)	(3)	(4)	(5)	(6)	(7)	
Total Lead	<5	<5	<5	<5	<5	<5	<5	600

Element	Result (ppm)						Limit #1 (ppm)
	(8)	(9)	(10)	(11)	(12)	(13)	
Total Lead	<5	<5	<5	<5	<5	<5	600

Tested Components:

- | | |
|--|--|
| (1) Yellow plush(duck) | (8) Yellow thread(neck, duck) |
| (2) Orange plush(sole and mouth, duck) | (9) White fabric(label) |
| (3) Red ribbon(tie, duck) | (10) Green plush with Dk. green printing(frog) |
| (4) Black embroidery(eyes) | (11) Black thread(mouth, frog) |
| (5) White embroidery(eyes) | (12) Green thread(neck, frog) |
| (6) White plush(hair, duck) | (13) Green ribbon(tie, frog) |
| (7) White thread(sole, duck) | |

Remark:

- < = Less than
- ppm= parts per million based on dry weight of sample
- #1 = The total Lead limit for substrate materials will be **300ppm** (Effective Date : August 14, 2009)

Building C, Hongwei Industrial Zone, Baoan 70 District, Shenzhen

Test Report

Report No.: SZT09070913652

Page 3 of 4

2)CPSC

▼ 16 CFR 1501 SMALL PARTS

As Specified in Title 16, Code of Federal Regulation, Chapter II – Consumer Products Safety Commission of U.S.A.

Test Item	Small part (1501)
As Received	Pass
Impact Test (Sec. 1500. 53b)	Pass
Bite Test (Sec. 1500. 52c)	Pass
Torque Test (Sec. 1500. 53e)	Pass
Tension Test (Sec. 1500. 53f)	Pass

Building C, Hongwei Industrial Zone, Baoan 70 District, Shenzhen

Test Report

Report No.: SZT09070913652

Page 4 of 4

Photo of the sample



*** End of report ***

This report is considered invalidated without the Special Seal for Inspection of the CTI, This report shall not be altered, increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without written approval of CTI, this test report shall not be copied except in full and published as advertisement.

Building C, Hongwei Industrial Zone, Baoan 70 District, Shenzhen